ACTAS Dermo-Sifiliográficas

Full English text available at

www.actasdermo.org



CONSENSUS DOCUMENT

[Translated article] AEDV Expert Document on the Management of Ulcerative Venereal Infections



C.E. Morales-Múnera^a, F. Montoya^b, N. de Loredo^b, E. Sendagorta^{c,*}

^a Servicio de Dermatología, Hospital de la Santa Creu i Sant Pau, Barcelona, Spain

^b Unidad de VIH, Servicio de Enfermedades Infecciosas, Hospital Clínic, Barcelona, Spain

^c Servicio de Dermatología, CIBERINFEC, Hospital La Paz, Madrid, Spain

Received 2 January 2024; accepted 13 March 2024 Available online 19 November 2024

KEYWORDS

Syphilis; Lymphogranuloma venereum; Donovanosis; MPXV; Herpes; Ulcer; Sexually transmitted infections (STIs) Abstract Currently, ulcerative sexually transmitted infections, including syphilis, herpes simplex virus (HSV), lymphogranuloma venereum (LGV), chancroid, donovanosis and, more recently, monkeypox (MPOX), represent a growing challenge for health care professionals.

The incidence of syphilis and LGV has increased in recent years in Spain. Additionally, HSV, syphilis and chancroid can also increase the risk of HIV acquisition and transmission. The population groups most vulnerable to these infections are young people, men who have sex with men (MSM) and commercial sex workers.

It is important to make a timely differential diagnosis since genital, anal, perianal, and oral ulcerative lesions may pose differential diagnosis with other infectious and non-infectious conditions such as candidiasis vulvovaginitis, traumatic lesions, carcinoma, aphthous ulcers, Behçet's disease, fixed drug eruption, or psoriasis. For this reason, the dermatologist plays a crucial role in the diagnosis and management of sexually transmitted infections.

This chapter presents the main epidemiological, clinical and therapeutic features associated with these infections.

© 2024 AEDV. Published by Elsevier España, S.L.U. This is an open access article under the CC BY-NC-ND license (http://creativecommons.org/licenses/by-nc-nd/4.0/).

PALABRAS CLAVE Sífilis; Linfogranuloma venéreo; Donovanosis; MPOX;

Documento de expertos de la AEDV sobre el manejo de infecciones venéreas ulcerativas

Resumen En la actualidad, las infecciones de transmisión sexual ulcerativas, que incluyen la sífilis, el virus del herpes simple (VHS), el linfogranuloma venéreo (LGV), el chancroide, la donovanosis y, más recientemente, el *monkeypox* (MPOX), representan un desafío creciente para los profesionales sanitarios.

DOI of original article: https://doi.org/10.1016/j.ad.2024.03.021

* Corresponding author. E-mail address: elenamaria.sendagorta@salud.madrid.org (E. Sendagorta).

https://doi.org/10.1016/j.ad.2024.11.012

0001-7310/© 2024 AEDV. Published by Elsevier España, S.L.U. This is an open access article under the CC BY-NC-ND license (http:// creativecommons.org/licenses/by-nc-nd/4.0/).

La incidencia de sífilis y LGV ha aumentado en los últimos años en España. Además VHS, sífilis y chancroide son infecciones que pueden incrementar el riesgo de la adquisición y transmisión de VIH. Los grupos poblacionales con mayor vulnerabilidad ante estas infecciones son jóvenes, hombres que tienen sexo con hombres (HSH) y trabajadores del sexo comercial.

Es importante realizar un diagnóstico diferencial oportuno, ya que las lesiones ulcerativas genitales, anales, perianales y orales pueden plantear diagnóstico diferencial con otras condiciones infecciosas y no infecciosas, como vulvovaginitis candidiásica, lesiones traumáticas, carcinoma, aftas, enfermedad de Behçet, eritema fijo medicamentoso o psoriasis. Por este motivo, el dermatólogo tiene un papel crucial en el diagnóstico y el tratamiento de las infecciones de transmisión sexual.

En el presente capítulo se exponen las principales características epidemiológicas, clínicas y terapéuticas de dichas infecciones.

© 2024 AEDV. Publicado por Elsevier España, S.L.U. Este es un artículo Open Access bajo la CC BY-NC-ND licencia (http://creativecommons.org/licencias/by-nc-nd/4.0/).

Introduction

The development of these guidelines is justified by the increasing rise in sexually transmitted infections (STIs), particularly among adolescents, men who have sex with men (MSM), and commercial sex workers.

It is important to establish an appropriate differential diagnosis in each case, apply the relevant microbiological techniques based on sexual exposure and administer effective treatment for each of them.¹

Syphilis/Lues

Given its clinical and epidemiological relevance, the etiopathogenesis and clinical signs of syphilis will be addressed in the chapter ''Guidelines on the management of syphilis'' (which will be available in upcoming publications of this journal), including in this section only its diagnosis and treatment.

Diagnosis

The definitive method for diagnosing both primary and congenital syphilis is the identification of *Treponema pallidum* via dark field microscopy or through the application of molecular tests (PCR) on an exudative lesion or tissue. However, these techniques are not universally distributed and are only available in specific centers, so the diagnosis of syphilis at any stage continues to be based on treponemal and non-treponemal serological tests.²

Treponemal tests (*T. pallidum* passive particle agglutination [TP-PA] assay or FTA-ABS, etc.) are the most specific and the first to test positive; however, once they have tested positive, they do not go back to negative (in most cases), so their fluctuations are not useful for follow-up or new diagnoses.³ Since they are more sensitive to non-treponemal tests (Venereal Disease Research Laboratory [VDRL] or Rapid Plasma Reagin [RPR] test) false positives may occur more frequently, and they may take a few more days to test positive than treponemal tests. However, with appropriate treatment, they can go back to negative, so their fluctuations and new positivities are useful for the follow-up and diagnosis of new infections. $^{\rm 4}$

To achieve a correct diagnosis, it is necessary to perform both tests.

To say that an infection is properly treated, a decrease of at least 2 dilutions (e.g., 1:16 down to 1:4, 1:32 down to 1:8) is required 6 months into therapy. The same test should be used for both diagnosis and follow-up, and if possible, in the same laboratory³ (2, C).

If both tests are positive, treatment is prescribed based on the patient's clinical stage. If the treponemal test is positive and the non-treponemal one is negative, it is advisable to perform another treponemal test using a different method; if it remains positive and there is a previous history of syphilis, no further study is recommended. If there is no prior history and/or the clinical or epidemiological suspicion is high, it is recommended to retest in 2–4 weeks, emphasizing the importance of sexual abstinence until the case is resolved.²

Treatment

The treatment of syphilis is based on staging (Table 1). In all cases, the antibiotic of choice is parenteral penicillin, whose efficacy is supported by extensive clinical experience and clinical trials. There are some situations in which the administration of another antibiotic is permitted, with stricter follow-up requirements.

Follow-up (Table 2) at 3, 6, 12 months

Management of contacts⁴

- Contact with a patient with early syphilis < 90 days from contact: treat as early syphilis, even if serological tests are negative.
- Contact with a patient with early syphilis > 90 days from contact: if tests are negative, do not treat; if tests are positive, treat based on staging; if dealing with a patient at risk of being lost to follow-up, treat as early syphilis.
- Contact with a patient with late syphilis: if tests are positive, treat based on their particular staging (Table 2).

 Table 1
 Syphilis treatment by stage and evidence level.

Early syphilis (primary, secondary, and early latent)

- 1st-line: Benzathine penicillin 2,400,000 IU IM SD (1, B)
- 2nd-line: Procaine penicillin 600,000 IU IM daily for 10-14 D (when Benzathine penicillin is unavailable) (1, C)
- Coagulation disorder: Ceftriaxone 1 g daily IV for 10 D (1, C) or doxycycline 200 mg daily PO for 14 D (1, C)
- Pregnancy: Benzathine penicillin 2,400,000 IU IM SD
- Penicillin allergy: Doxycycline 200 mg daily for 14 D PO (1, C)

Late syphilis (late latent, tertiary syphilis, syphilitic gummas)

- 1st-line: Benzathine penicillin 2,400,000 IU IM weekly for 3 weeks (1, C)
- 2nd-line: Procaine penicillin 600,000 IU IM daily for 17-21 D (when Benzathine penicillin is unavailable) (1, C)
- Penicillin allergy: Desensitization (1, C) or doxycycline 200 mg daily PO for 21-28 D (2, D)

Neurosyphilis, ocular syphilis, or otosyphilis

- 1st-line: Benzylpenicillin 18-24 million IU daily (3-4 million every 4h) IV for 10-14 D
- 2nd-line: Ceftriaxone 1-2 g daily IV for 10-14 D
- 3rd-line: Procaine penicillin 1.2-2.4 million IU IM daily + probenecid 500 mg 4 TID; for 10-14 D
- Penicillin allergy: Desensitization (1, C)

Pregnancy

- 1st-line: Benzathine penicillin 2,400,000 IU IM SD (1, B)
- 2nd-line: Procaine penicillin 600,000 IU IM daily for 10-14 D (when Benzathine penicillin is unavailable) (1, C)
- Allergy: Desensitization + Benzathine penicillin 2,400,000 IU IM SD (1, C)
- PWH: Same as the general population

D: day(s); SD: single dose; IM: intramuscular; IV: intravenous; PO: oral route; TID: times per day. The GRADE methodology was used for the formulation of the recommendations.

Table 2Syphilis follow-up by stage and evidence level.

Early syphilis: VDRL/RPR testing at 3, 6, and 12 months, with a minimum decrease of 2 dilutions (4-fold). If no decrease, consider the possibility of neurosyphilis (2, D). Late syphilis: VDRL/RPR may not test negative. Follow-up is not recommended unless there is a high risk of reinfection.

Genital herpes

Herpes infection is characterized by the fact that, after the primary infection, the virus remains latent and can reactivate throughout life.² Both herpes simplex virus type 1 (HSV1) and 2a (HSV2) can affect the genital area, with HSV2 being the most common one. Many patients remain undiagnosed due to low suspicion in the case of pauci or asymptomatic herpes, and these patients are at high risk of transmitting the infection.

The risk of transmission appears to be higher during prodromal symptoms and recurrences, so patients should be advised to abstain from sexual contact during these periods. The efficacy of condoms in preventing transmission has not been proven; however, indirect data support their use in both women and men⁵ (IIb, B).

Clinical presentation

Clinically, it is characterized by painful, recurrent, and selfresolving vesicles and ulcers. Confirmatory diagnosis with PCR is advised whenever possible, bearing in mind that most patients seek consultation when the outbreak has already resolved⁶ (IIIb). Recurrences and subclinical forms in the genital area are more frequently described with HSV2 vs $\mathrm{HSV1.}^7$

Diagnosis

The recommended diagnostic test is PCR due to its high sensitivity⁵ (Ib, A); given the low sensitivity of culture, it is only advised as a diagnostic technique when PCR is not available or for studying antiviral resistance in refractory cases. Samples should be drawn from the active lesion⁸ (Ib, A); sampling from random areas is ill-advised due to its low sensitivity, and because a negative result does not rule out the possibility of latent infection (Ib, A).

Regarding HSV serologies, their use is recommended only in the following scenarios⁵:

- 1. Patients with recurrent lesions or atypical presentation and where PCR or culture tests repeatedly negative or could not be performed (III, B).
- 2. To differentiate between a first episode or a recurrence for the purpose of counseling and management (III, B).
- 3. Partners of patients diagnosed with HSV who do not know if they have previously had lesions, for counseling purposes (Ib, A).
- 4. Asymptomatic pregnant individuals with a partner with a past medical history of herpes (IIb, B).

Treatment

The goal of treatment in primary infection is to alleviate symptoms and prevent or reduce the frequency of outbreaks; and in recurrences, to reduce the likelihood of transmission. Treatment cannot eradicate the virus, and it

Table 3 Treatment of primary HSV infection.

Primary HSV infection treatment (Ib, A)

- Acyclovir: 400 mg PO, 3 TID for 7-10 D (preferred in pregnant women)
- Famciclovir: 250 mg PO, 3 TID for 7-10 D
- Valacyclovir: 1 g PO, 2 TID for 7-10 D
- Acyclovir: 200 mg PO, 5 TID for 7-10 D (not
- recommended due to poor adherence)

D: day(s); PO: oral route; TID: times per day.

 Table 4
 Treatment of HSV-2 recurrences.

HSV-2 recurrence treatment (lb, A)

- Acyclovir: 400 mg PO, 3 TID for 7 days (not recommended)
- Acyclovir: 800 mg PO, 2 TID for 5 days
- Acyclovir: 800 mg PO, 3 TID for 2 days
- Famciclovir: 1 g PO, 2 TID for 1 day
- Famciclovir: 500 mg SD + 250 mg 2 TID for 2 days
- Famciclovir: 125 mg PO, 2 TID for 5 days
- Valacyclovir: 500 mg PO, 2 TID for 3 days
- Valacyclovir: 1 g PO once daily for 5 days

D: day(s); SD: single dose; TID: times per day; PO: oral route.

has not been shown to affect the frequency or severity of subsequent outbreaks. $^{\rm 2}$

Treatment in primary infection

Treatment is recommended for all patients diagnosed with a primary herpetic infection within the first 5 days of infection or while they have active lesions,⁵ due to the symptomatic nature of the condition and because it may follow a latent course (Table 3).

Topical treatments are not recommended as they are less effective than oral treatments and may lead to resistance^{9,10} (IV, C). IV treatment is reserved only for patients unable to take oral drugs due to functional disorders or vomiting, and for immunosuppressed patients.

Treatment of recurrences

Recurrences of HSV1 are generally less frequent than HSV2, which highlights the importance of genotyping for post-infection counseling (Table 4).

The ideal time to start treatment is during the prodrome of the infection or on day 1 of lesion appearance. Recurrence treatment shortens the outbreak duration by 1-2 days⁵ (lb, A).

Suppressive treatment

This should be agreed upon with the patient and is recommended in cases where HSV2 or HSV1 infection is confirmed, and frequent outbreaks occur that impact the patient's quality of life. Suppressive treatment can reduce the possibility of recurrence by 70% up to 80%.⁵ Additionally, it reduces asymptomatic viral shedding.² Long-term safety and efficacy have been demonstrated.² Suppressive therapy is recommended for symptomatic serodiscordant couples or those with multiple partners.⁵ There is no data on effectiveness in asymptomatic HSV2 patients (Table 5). Table 5Suppressive treatment of HSV-2.

Suppressive HSV treatment (Ib, A)

- Acyclovir: 400 mg PO, 2 TID
- Valacyclovir: 500 mg PO, once daily (not recommended if >10 outbreaks per year)
- Valacyclovir: 1 g PO, daily (preferred if >10 outbreaks
- per year)Famciclovir: 250 mg PO, 2 TID

TID: times per day; PO: oral route.

Table 6Special considerations, primary HSV infectiontreatment in PWH.

Primary HSV infection treatment in PWH (2)

- Acyclovir: 400 mg PO, 5 TID for 7-10 days (IV, C)
- Valacyclovir: 500-1000 mg PO, 2 TID for 10 days (IV, C)
- Famciclovir: 250-500 mg PO, 3 TID for 10 days (IV, C)
- Severe disease: acyclovir 5-10 mg/kg every 8 h for 2-7 days or until clinical improvement, followed by oral
- antivirals for a minimum of 10 days (IV, C)

TID: times per day; PO: oral route.

Special considerations

HSV management in immunosuppressed patients and people living with HIV (PWH) (Table 6). Other special situations are considered in Table 7.

The most important risk factor for HSV reactivation is the degree of immunosuppression. Systemic antiviral treatment regimens have been shown to be just as effective in immunosuppressed patients; however, antiviral resistance is much more common in PWH, which can lead to more frequent therapeutic failures.⁵

Lymphogranuloma venereum

Lymphogranuloma venereum (LGV) is a sexually transmitted infection caused by the bacteria *Chlamydia trachomatis* serotypes L1–L3, with L2 and L2b being the most common in Europe.^{11,12} Since 2003, it has been endemic in Europe among men who have sex with men (MSM),¹³ especially in PWH¹⁴ (1,A), and since 2015, it has been classified as a notifiable disease in Spain.

Clinical presentation

Approximately 25% of LGV infections in MSM are asymptomatic.¹⁵ In symptomatic individuals, the incubation period may vary between 1 and 4 weeks, with 3 classic stages described:

- First stage: A small, painless papule or pustule that may ulcerate and resolves on its own within a week. Mucopurulent discharge may occur, especially with rectal involvement.
- Second stage (''inguinal stage''): Painful inguinofemoral lymphadenopathy appears 2–6 weeks after the primary lesion, typically unilateral (2 out of 3 cases). Complications may include inflammation, suppuration,

Treatment for suppression in PWH patient (Ib, A)	Treatment for recurrences in PWH patient (Ib, A)	Suppressive treatment for pregnant women (10) (start at week 36) (Ib, A)	Treatment for recurrent herpes in immunocompromised patient (Ib, A)
Acyclovir 400–800 mg PO 3 TID Famciclovir 500 mg PO 2 TID	Acyclovir 400 mg PO 3 TID 5–10 D Famciclovir 500 mg PO 2 TID 5–10 D	Acyclovir 400 mg PO 3 TID (Ib, B) Valaciclovir 500 mg PO 2 TID	Accessible lesions: Foscarnet cream or Cidofovir 1% gel Inaccessible lesions: Foscarnet 40 mg/kg IV every 8 h or Cidofovir 5 mg/kg IV weekly
Valaciclovir 500 mg PO 2 TID	Valaciclovir 1 g PO 2 TID 5-10 D		

Table 7 Other special considerations.

D: day(s); IV: intravenous; TID: times per day; PO: oral route.

and abscesses; some of these may drain spontaneously. The ''groove sign'' (pathognomonic) occurs due to the inflammation of inguinal and femoral lymph nodes separated by the inguinal ligament.

• Third stage ("ano-genito-rectal stage"): Initially presents as proctocolitis, characterized by severe symptoms of anorectal pain, hemopurulent discharge, and rectal bleeding, along with tenesmus and constipation. This is followed by perirectal abscesses, fistulas, or rectal stenosis. It can mimic chronic inflammatory bowel diseases, such as Crohn's disease, both clinically and histopathologically, which should be considered in differential diagnosis. Without treatment, it can lead to complications such as megacolon, chronic progressive lymphangitis with elephantiasis, esthiomene (chronic ulcerative vulvar disease), or frozen pelvis syndrome. Currently, the most common presentation of LGV is symptomatic proctitis in MSM, with genital ulcers or inflammatory inguinal adenopathies being less common.

Less frequently, it may be accompanied by systemic symptoms, such as mild fever, chills, malaise, arthralgia-myalgia, reactive arthritis, pneumonitis, and perihepatitis.

Diagnosis

The initial diagnosis is based on clinical suspicion but should be confirmed by the detection of specific DNA of the LGV variant (L1, L2, and L3), through a 2-step procedure (1, B). $^{16-18}$

- Nucleic acid amplification tests (NAAT) are used on suspected clinical samples.
- If C. trachomatis DNA/RNA is detected, LGV-specific genotype DNA should be identified.

Treatment

Early treatment initiation is recommended to reduce potential complications, such as megacolon and chronic progressive lymphangitis (2,C) (Table 8).

Table 8 Treatment of lymphogranuloma Venereum.

1st choice treatment

Doxycycline:

Symptomatic: 100 mg every 12 h for 21 days PO $(1, B)^{19}$ Asymptomatic: 100 mg every 12 h for 21 days PO (1, C) or short course^a: 100 mg every 12 h for 7 days PO $(2, D)^{20}$

Alternative treatment^b

• Azithromycin: 1 g single dose or 1 g weekly for 3 weeks PO $(2, D)^{21}$

• Erythromycin (preferred in pregnant women): 400 mg every 6 h for 21 days PO (2, D)

Surgical treatment

• Fluctuating buboes should be drained via needle aspiration (2, D). Surgical incision is not recommended due to risk of complications such as chronic cavity formation (2, D).

D: day(s); PO: oral route.

 $^{\rm a}\,$ In some cases, longer treatment may be required if there are complications such as fistulas or buboes. $^{\rm 22}$

^b In case of using an alternative treatment or a short regimen of doxycycline, it is advised to perform a TOC 4-6 weeks after completing the treatment (2, D).

Chancroid or soft chancre

Chancroid, or soft chancre, is a sexually transmitted infection caused by the Gram-negative bacterium *Haemophilus ducreyi*.²³ It is more common in tropical countries, although its incidence has dropped even in most countries where it was previously endemic, except in northern India and Malawi.^{24,25}

Clinical presentation

After an incubation period of 3–7 days, small, painful erythematous papules appear, which quickly progress to pustules and ulcers. These are characterized by being superficial with irregular, undermined edges, a granulomatous base, and purulent exudate, which can persist for months if untreated. Up to 50% of cases are accompanied by painful unilateral inguinal lymphadenopathy that can coalesce into buboes.

Table 9 Probable diagnosis of chancroid (according to CDC).¹⁸

If the following criteria are met

The patient has one or more painful genital ulcers.
 Clinical presentation of genital ulcers and, if present, regional lymphadenopathy is typical of chancroid.
 No evidence of *T. pallidum* infection by dark field examination of ulcer exudate or serological testing for

syphilis at least 7 days after ulcer onset.

4. PCR testing for HSV-1 or 2 or culture of HSV from ulcer exudate tests negative.

Table 10 Chancroid treatment.

Preferred treatment

- Azithromycin 1 g PO, single dose (Ib, A)
- Ceftriaxone 250 mg IM, single dose (Ib, A)

Alternative treatment

- Ciprofloxacin 500 mg PO every 12 h for 3 days (lb, B)
- Erythromycin 500 mg PO every 6 h for 7 days (Ib, B)

IM: intramuscular; PO: oral route.

Diagnosis

Diagnosis is usually clinical (Table 9), as bacterial culture isolation is difficult (sensitivity < 80%) (III,B).²⁶ Nucleic acid amplification techniques, such as PCR, are the most commonly used and can differentiate between different microbiological agents, such as *T. pallidum* and HSV^{27,28} (III,B). Treatment details are provided in Table 10.

Follow-up

Patients should be reevaluated 3–7 days after treatment. The healing time depends on the size of the ulcer and lymphadenopathy, and progression is slower in PWH and uncircumcised individuals.²⁹

Contact tracing, including sexual partners from the 10 days preceding symptom onset is advised.

MPOX

Monkeypox (MPOX) is an emerging zoonotic disease caused by an orthopoxvirus (double-stranded DNA virus; genus *Orthopoxvirus*, family *Poxviridae*).³⁰

It is considered endemic in Central and West Africa, where 2 variants have been identified: the Central Africa/Congo Basin variant (mortality rate around 10%) and the West Africa variant (mortality rate of 3% up to 4%).³¹⁻³³

In May 2022, several cases of MPOX were identified without recent travel history to endemic areas or contact with confirmed cases, prompting the WHO, on July 23rd of 2022, to declare this latest outbreak as an international public health emergency.³⁴ As of the writing of this article, a total of 91,123 cases had been reported worldwide, with 157 deaths.³⁵ In Europe, 26,229 cases were reported,³⁶ with Spain being the country with the most reported cases (7611).^{35,36} In endemic areas, there are four forms of transmission of MPOX: bites or scratches from infected animals (squirrels, rodents, monkeys), contact with their fluids, consumption of insufficiently cooked meat, or infected humans. In the latter case, infection can be acquired through the airborne route (microdroplets), direct contact (wounds, scabs, bodily fluids), and indirect contact (fomites), although vertical and nosocomial transmission have also been described.³⁷

In the current outbreak, it is considered that the main mechanism of transmission is sexual contact, ³⁸ with the most affected individuals being MSM, young people (mean age of 34 years), and PWH (52.5%).^{35,36,38-42}

Clinical presentation

The incubation period goes from 5 up to 21 days.⁴³ The most common symptom is fever.^{35,36,38-42} Clinical signs are related to the transmission route⁴⁴:

- **Respiratory/Classical (mainly endemic form):** initially fever, headache, lymphadenopathy, myalgia; later, multiple papules and pseudopustules.
- Subcutaneous inoculation: well-circumscribed, deep pseudopustules, often umbilicated, painful, taking weeks to resolve, which may be accompanied by local edema and regional lymphadenopathy. Lesions may also exhibit perioral/lingual involvement or present as paronychia.

Complications have been reported in up 8.3% of cases,³⁸⁻⁴² with the to most common being bacterial superinfection, oral ulcers, and proctitis/proctocolitis/proctalgia.45-51

Diagnosis

Diagnosis is clinical-epidemiological and confirmed by PCR and/or sequencing. $^{\rm 52}$

Histopathological analysis may reveal acidophilic cytoplasmic inclusion bodies (''Guarnieri bodies''), which correspond to aggregates of viral particles.

Differential diagnosis should include varicella, herpes zoster, measles, Zika, dengue, chikungunya, herpes simplex, impetigo, MRSA, disseminated or localized gonorrhea, primary or secondary syphilis, chancroid, LGV, and molluscum contagiosum.

Treatment

As of today, no specific FDA/EMA-approved treatments exist for patients with MPOX, so symptomatic management remains the cornerstone of therapy (Table 11).

Donovanosis or granuloma inguinale/venereum

This is a rare genital infection caused by the aerobic Gramnegative intracellular bacterium *Klebsiella granulomatis*. Currently, main foci are found in Papua New Guinea, South Africa, parts of India, and Brazil.^{60,18}

After an incubation period of about 50 days, it is characterized by one or more firm papular lesions that initially

Table 11 Symptomatic treatment, antiviral drugs, vaccines, and preventive measures recommended for MPOX.

Symptomatic treatment

- Antipyretics
- Non-steroidal anti-inflammatory drugs (NSAIDs)
- Topical or systemic corticosteroids for significant inflammation/mucositis
- Analgesics to alleviate pain
- A clean and moist microenvironment covering infectious ulcers can reduce transmission potential and promote re-epithelialization of the rash
- Antibiotic therapy in the presence of bacterial superinfections

Approved antiviral drugs

- Tecovirimat (the only drug indicated for treating orthopoxvirus infections, authorized by the EMA)
- Brincidofovir (not authorized in the EU, but approved by the FDA for MPOX treatment)
- Cidofovir: active in vitro vs smallpox; associated with nephrotoxicity. Off-label topical use seems effective, reducing lesion resolution time and improving cosmetic outcomes.⁵³

Recommended vaccines

- Smallpox vaccine: cross-protection of up to 85%.⁵⁴ The protective effect decreases over time (>20 years). Post-exposure prophylaxis within the first 4 days can prevent infection or reduce its severity.⁵⁵ A third-generation non-replicating vaccine approved: ImvanexTM Modified Vaccinia Ankara.^{56,57}
- Dosage: Subcutaneous injection of 0.5 mL in 2 doses, or alternative intradermal regimen of 0.1 mL (with a 28-day interval between doses)⁵⁸

Prevention/isolation measures^{59,a}

- Contact and respiratory isolation^a
- Remain in one's own room, do not share personal items
- Avoid contact with immunocompromised individuals, pregnant women, children, pets, or mammals
- Use a mask and cover lesions if leaving home is necessary
- Wash hands frequently and maintain hygiene
- Abstain from sexual activity

EMA: European Medicines Agency; FDA: Food and Drug Administration; EU: European Union.

^a During 21 days from symptom onset and until all lesions have disappeared.

grow in size and number later progressing to painless ulcers, predominantly in the genital/perianal region (90%). Donovanosis usually occurs without lymphadenopathy and may occasionally be associated with subcutaneous granulomas (pseudobuboes).⁶¹ Lesions are highly vascularized and tend to bleed easily, thus increasing the risk of HIV coinfection.⁶²

Clinical presentation

The most common clinical forms are ulcerativegranulomatous, followed by hypertrophic/verrucous, necrotic, and sclerotic. Extragenital infection (6%) can occur in the pelvic area, intra-abdominal organs, bones, or the oral cavity.⁶¹

Diagnosis

Diagnosis can be established by visualizing the bacterium using dark-field microscopy or direct microscopy with Giemsa/Leishman/Wright staining (large mononuclear cells with intracellular cysts filled with Donovan bodies), by biopsizing lesion samples, or detecting the DNA through PCR. It is a bacterium that is difficult to culture.⁶¹

Contact tracing should cover from 60 days⁶⁰ to 6 months^{18,61} prior to symptom onset.

Table 12 Treatment of granuloma inguinale/donovanosis.

First-line therapy

• Azithromycin 1 g PO once a week or 500 mg/day (1B; in pregnant women 1D)

Alternative treatments

- Doxycycline 100 mg every 12 h PO (1C)^a
- \circ or
- Erythromycin base 500 mg every 6 h PO (1C)
- TMP-SMX 160/800 mg every 12 h (2B)^a
- Gentamicin 1 mg/kg every 8 h parenterally can be added if there is a slow lesion response o (1C)^a BASHH

For children

• Azithromycin 20 mg/kg every 24 h PO

Prophylactic treatment in neonates

• Same dose for 3 days if mothers have lesions (Grade C, Level IV)

 $\mathsf{BASHH}:$ British Association for Sexual Health and HIV; VO: oral route.

Minimum duration: 3 weeks and until complete healing of lesions.

^a Avoid in pregnant women.

The main differential diagnosis is penile squamous cell carcinoma, which can mimic or complicate the infection. Therefore, biopsy of persistent lesions is recommended.⁶⁴

Treatment

The goal is to halt the progression of lesions; healing typically begins at the ulcer margins, requiring prolonged therapy to allow granulation and re-epithelialization. The minimum treatment duration is 3 weeks, and it should continue until lesions resolve⁶¹ (Table 12).

Conclusions

In this chapter, we have outlined the main epidemiological, clinical, and therapeutic characteristics of ulcerative STIs in a practical and straightforward manner for easy access by health care professionals dedicated to the management of STIs. Proper diagnosis will facilitate early treatment, ultimately leading to a reduction in transmission rates.

Funding

None declared.

References

- 1. Unidad de vigilancia de VIH, ITS y hepatitis B y C. Vigilancia epidemiológica de las infecciones de transmisión sexual, 2021. Centro Nacional de Epidemiología, Instituto de Salud Carlos III/División de Control de VIH, ITS, Hepatitis virales y Tuberculosis, Dirección General de Salud Pública; 2023.
- Workowski KA, Bachmann LH, Chan PA, Johnston CM, Muzny CA, Park I, et al. Sexually transmitted infections treatment guidelines, 2021. MMWR Recomm Rep. 2021;70:1–187.
- Janier M, Unemo M, Dupin N, Tiplica GS, Potočnik M, Patel R. 2020 European guideline on the management of syphilis. J Eur Acad Dermatol Venereol. 2021;35:574–88, http://dx.doi.org/10.1111/jdv.16946. PMID: 33094521.
- Kingston M, French P, Higgins S, McQuillan O, Sukthankar A, Stott C, et al. UK national guidelines on the management of syphilis 2015. Int J STD AIDS. 2016;27:421–46, http://dx.doi.org/10.1177/0956462415624059. PMID: 26721608.
- Patel R, Kennedy OJ, Clarke E, Geretti A, Nilsen A, Lautenschlager S, et al. 2017 European guidelines for the management of genital herpes. Int J STD AIDS. 2017;28:1366–79, http://dx.doi.org/10.1177/0956462417727194. PMID: 28836892.
- Patel R, Green J, Clarke E, Seneviratne K, Abbt N, Evans C, et al. 2014 UK national guideline for the management of anogenital herpes. Int J STD AIDS. 2015;26:763–76, http://dx.doi.org/10.1177/0956462415580512. PMID: 25861804.
- Magdaleno-Tapial J, Hernández-Bel P, Valenzuela-Oñate C, Ortiz-Salvador JM, García-Legaz-Martínez M, Martínez-Domenech A, et al. Genital infection with herpes simplex virus type 1 and type 2 in Valencia, Spain: a retrospective observational study. Actas Dermosifiliogr (Engl Ed). 2020;111:53–8, http://dx.doi.org/10.1016/j.ad.2019.06.002.
- Fife KH, Barbarash RA, Rudolph T, Degregorio B, Roth R, The Valaciclovir International Herpes Simplex Virus Study Group. Valaciclovir versus acyclovir in the treatment of first-episode genital herpes infection. Results of an international, multicenter, double-blind, randomized clinical trial. Sex Transm Dis. 1997;24:481–6.
- 9. Reyes M, Shaik NS, Graber JM, Nisenbaum R, Wetherall NT, Fukuda K, et al. Acyclovir-resistant genital herpes

among persons attending sexually transmitted disease and human immunodeficiency virus clinics. Arch Intern Med. 2003;163:76–80.

- Sheffield JS, Hollier LM, Hill JB, Stuart GS, Wendel GD. Acyclovir prophylaxis to prevent herpes simplex virus recurrence at delivery: a systematic review. Obstet Gynecol. 2003;102:1396–403.
- 11. De Vries HJC, de Barbeyrac B, de Vrieze NHN, Viset JD, White JA, Vall-Mayans M, et al. 2019 European guideline on the management of lymphogranuloma venereum. J Eur Acad Dermatol Venereol. 2019;33:1821–8, http://dx.doi.org/10.1111/jdv.15729. PMID: 31243838.
- Vall-Mayans M, Caballero E, Sanz B. The emergence of lymphogranuloma venereum in Europe. Lancet. 2009;374:356, http://dx.doi.org/10.1016/S0140-6736(09)60993-4. PMID: 19632496.
- 13. De Vrieze NH, de Vries HJ. Lymphogranuloma venereum among men who have sex with men. An epidemiological and clinical review. Expert Rev Anti Infect Ther. 2014;12:697–704, http://dx.doi.org/10.1586/14787210.2014.901169. PMID: 24655220.
- Ronn MM, Ward H. The association between lymphogranuloma venereum and HIV among men who have sex with men: systematic review and meta-analysis. BMC Infect Dis. 2011;11:70, http://dx.doi.org/10.1186/1471-2334-11-70.
- Saxon C, Hughes G, Ison C, Group ULC-F. Asymptomatic lymphogranuloma venereum in men who have sex with men, United Kingdom. Emerg Infect Dis. 2016;22:112–6, http://dx.doi.org/10.3201/EID2201.141867. PMID: 26691688; PMCID: PMC4696683.
- White J, O'Farrell N, Daniels D, British Association for Sexual Health and HIV. UK National Guideline for the management of lymphogranuloma venereum: Clinical Effectiveness Group of the British Association for Sexual Health and HIV (CEG/BASHH) Guideline development group. Int J STD AIDS. 2013;24:593–601, http://dx.doi.org/10.1177/0956462413482811. PMID: 23970591.
- Stoner BP, Cohen SE. Lymphogranuloma venereum 2015: clinical presentation, diagnosis, and treatment. Clin Infect Dis. 2015;61 Suppl. 8:S865–73, http://dx.doi.org/10.1093/cid/civ756. PMID: 26602624.
- Workowski KA, Bachmann LH, Chan PA, Johnston CM, Muzny CA, Park I, et al. Sexually transmitted infections treatment guidelines, 2021. MMWR Recomm Rep. 2021;70:1–187, http://dx.doi.org/10.15585/mmwr.rr7004a1. PMID: 34292926; PMCID: PMC8344968.
- Oud EV, de Vrieze NH, de Meij A, de Vries HJ. Pitfalls in the diagnosis and management of inguinal lymphogranuloma venereum: important lessons from a case series. Sex Transm Infect. 2014;90:279-82, http://dx.doi.org/ 10.1136/sextrans-2013-051427. PMID: 24787368.
- Simons R, Candfield S, French P, White JA. Observed treatment responses to short-course doxycycline therapy for recta lymphogranuloma venereum in men who have sex with men. Sex Transm Dis. 2018;45:406–8, http://dx.doi.org/ 10.1097/OLQ.000000000000772. PMID: 29465660.
- Blanco JL, Fuertes I, Bosch J, De Lazzari E, Gonzalez-Cordón A, Vergara A, et al. Effective treatment of lymphogranuloma venereum (LGV) with 1 g azithormycin administered weekly for 3 weeks in HIV-infected population. Presented at the Conference on Retroviruses and Opportunist Infections, Seattle, WA; February 23–26, 2015. <u>doi:10.1093/cid/ciab044</u>. PMID: 33462582.
- Vall-Mayans M, Isaksson J, Caballero E, Sallés B, Herrmann B. Bubonic lymphogranuloma venereum with multidrug treatment failure. Int J STD AIDS. 2014;25:306–8, http://dx.doi.org/10.1177/0956462413501158. PMID: 24216037.

- Lautenschlager S, Kemp M, Christensen JJ, Mayans MV, Moi H. 2017 European guideline for the management of chancroid. Int J STD AIDS. 2017;28:324-9, http://dx.doi.org/10.1177/0956462416687913. PMID: 28081686.
- 24. Hassan I, Anwar P, Rather S, Sameem F, Majid I, Jabeen Y, et al. Pattern of sexually transmitted infections in a Muslim majority region of North India. Indian J Sex Transm Dis. 2015;36:30–4, http://dx.doi.org/10.4103/0253-7184.156697. PMID: 26392651; PMCID: PMC4555896.
- Phiri S, Zadrozny S, Weiss HA, Martinson F, Nyirenda N, Chen CY, et al. Etiology of genital ulcer disease and association with HIV infection in Malawi. Sex Transm Dis. 2013;40:923–8, http://dx.doi.org/10.1097/OLQ.00000000000051. PMID: 24220352.
- Lockett AE, Dance DA, Mabey DC, Drasar BS. Serum-free media for isolation of *Haemophilus ducreyi*. Lancet. 1991;338:326, http://dx.doi.org/10.1016/0140-6736(91)90473-3. PMID: 1677152.
- 27. Mackay IM, Harnett G, Jeoffreys N, Bastian I, Sriprakash KS, Siebert D, et al. Detection and discrimination of herpes simplex viruses, *Haemophilus ducreyi*, *Treponema pallidum*, and *Calymmatobacterium (Klebsiella) granulomatis* from genital ulcers. Clin Infect Dis. 2006;42:1431–8, http://dx.doi.org/10.1086/503424.
- Orle KA, Gates CA, Martin DH, Body BA, Weiss JB. Simultaneous PCR detection of *Haemophilus ducreyi*, *Treponema pallidum*, and herpes simplex virus types 1 and 2 from genital ulcers. J Clin Microbiol. 1996;34:49–54, http://dx.doi.org/10.1128/jcm.34.1.49-54.1996. PMID: 8748271; PMCID: PMC228728.
- 29. Jessamine PG, Plummer FA, NdinyaAchola JO, Wainberg MA, Wamola I, D'Costa LJ, et al. Human immunodeficiency virus, genital ulcers and the male foreskin: synergism in HIV-1 transmission. Scand J Infect Dis Suppl. 1990;69:181–6. PMID: 2263893.
- Likos AM, Sammons SA, Olson VA, Michael Frace A, Li Y, Olsen-Rasmussen M, et al. A tale of two clades: monkeypox viruses. J Gen Virol. 2005;86 Pt 10:2661–72, http://dx.doi.org/10.1099/vir.0.81215-0.
- 31. Chen N, Li G, Liszewski MK, Atkinson JP, Jahrling PB, Feng Z, et al. Virulence differences between monkeypox virus isolates from West Africa and the Congo basin. Virology. 2005;340:46–63, http://dx.doi.org/10.1016/j.virol.2005.030.
- Reynolds MG, Damon IK. Outbreaks of human monkeypox after cessation of smallpox vaccination. Trends Microbiol. 2012;20:80-7, http://dx.doi.org/10.1016/j.tim.2011.12.001.
- Second meeting of the International Health Regulations (2005) (IHR) Emergency Committee regarding the multi-country outbreak of monkeypox. Available from: https://www.who.int/news/item/23-07-2022-second-meeting -of-the-international-health-regulations-(2005)-(ihr)-emergency -committee-regarding-the-multi-country-outbreak-ofmonkeypox [accessed 31.10.22].
- 34. 2022-23 Mpox (Monkeypox) outbreak: Global trends. World Health Organisation (WHO). Available from: https://worldhealthorg.shinyapps.io/mpx_global/ [accessed 30.10.22].
- 35. Joint ECDC-WHO regional office for Europe Mpox Surveillance Bulletin. Available from: https://monkeypoxreport.ecdc.europa.eu/.
- 36. Farahat RA, Abdelaal A, Shah J, Ghozy S, Sah R, Bonilla-Aldana DK, et al. Monkeypox outbreaks during COVID-19 pandemic: are we looking at an independent phenomenon or an overlapping pandemic? Ann Clin Microbiol Antimicrob. 2022;21:26, http://dx.doi.org/10.1186/s12941-022-00518-2. PMID: 35706004; PMCID: PMC9199472.

- 37. Català A, Riera J, Fuertes I. Mpox—formerly Monkey Pox—in Dermatology: a review of epidemiologic features, clinical presentation, diagnosis, and treatment. Actas Dermosifiliogr. 2023;114:318–26, http://dx.doi.org/10.1016/j.ad.2023.01.002. PMID: 36682683; PMCID: PMC9854265.
- Thornhill JP, Barkati S, Walmsley S, Rockstroh J, Antinori A, Harrison LB, et al. Monkeypox virus infection in humans across 16 countries—April–June 2022. N Engl J Med. 2022;387:679–91, http://dx.doi.org/10.1056/NEJMoa2207323. PMID: 35866746.
- 39. Català A, Clavo-Escribano P, Riera-Monroig J, Martín-Ezquerra G, Fernandez-Gonzalez P, Revelles-Peñas L, et al. Monkeypox outbreak in Spain: clinical and epidemiological findings in a prospective cross-sectional study of 185 cases. Br J Dermatol. 2022;187:765–72, http://dx.doi.org/10.1111/bjd.21790. PMID: 35917191.
- 40. Patel A, Bilinska J, Tam JCH, Da Silva Fontoura D, Mason CY, Daunt A, et al. Clinical features and novel presentations of human monkeypox in a central London centre during the 2022 outbreak: descriptive case series. BMJ. 2022;378:e072410, http://dx.doi.org/10.1136/bmj-2022-072410. PMID: 35902115; PMCID: PMC9331915.
- Tarín-Vicente EJ, Alemany A, Agud-Dios M, Ubals M, Suñer C, Antón A, et al. Clinical presentation and virological assessment of confirmed human monkeypox virus cases in Spain: a prospective observational cohort study. Lancet. 2022;400:661–9, http://dx.doi.org/10.1016/S0140-6736(22)01436-2. Fe de erratas: Lancet. 2022 Dec 10;400:2048. PMID: 35952705; PMCID: PMC9533900.
- World Health Organization. Monkeypox. Geneva: WHO; 2022. Available from: https://www.who.int/en/ news-room/fact-sheets/detail/monkeypox.
- Surveillance, case investigation and contact tracing for mpox (monkeypox): Interim guidance. Available from: https://iris.who.int/bitstream/handle/10665/365398/WHO-MPX-Surveillance-2022.4-eng.pdf?sequence=1.
- 44. Situación epidemiológica de los casos de viruela del mono en España (infección por MPOX). Available from: https://www.isciii.es/QueHacemos/Servicios/VigilanciaSalud PublicaRENAVE/EnfermedadesTransmisibles/Documents/ archivos%20A-Z/MPOX/SITUACION%20EPIDEMIOLOGICA%20DE %20LOS%20CASOS%20DE%20VIRUELA%20DEL%20MONO-05092023. pdf.
- Reda A, Hemmeda L, Brakat AM, Sah R, El-Qushayri AE. The clinical manifestations and severity of the 2022 monkeypox outbreak among 4080 patients. Travel Med Infect Dis. 2022;50:102456, http://dx.doi.org/10.1016/j.tmaid.2022.102456. PMID: 36116767; PMCID: PMC9533936.
- 46. Gedela K, da Silva Fontoura D, Salam A, Gorman G, Golden J, O'Hara G, et al. Infectious proctitis due to human Mpox. Clin Infect Dis. 2023;76:e1424-7, http://dx.doi.org/10.1093/cid/ciac713. PMID: 36052417.
- 47. Pfäfflin F, Wendisch D, Scherer R, Jürgens L, Godzick-Njomgang G, Tranter E, et al. Monkeypox in-patients with severe anal pain. Infection. 2023;51:483–7, http://dx.doi.org/10.1007/s15010-022-01896-7. PMID: 35960457; PMCID: PMC10042938.
- 48. Yakubovsky M, Shasha D, Reich S, Tau L, Friedel N, Halutz O, et al. Mpox presenting as proctitis in men who have sex with men. Clin Infect Dis. 2023;76:528–30, http://dx.doi.org/10.1093/cid/ciac737. PMID: 36066470.
- 49. De Nicolas-Ruanes B, Vivancos MJ, Azcarraga-Llobet C, Moreno AM, Rodriguez-Dominguez M, Berna-Rico ED, et al. Monkeypox virus case with maculopapular exanthem and proctitis during the Spanish outbreak in 2022. J Eur Acad Dermatol Venereol. 2022;36:e658–60, http://dx.doi.org/10.1111/jdv.18300. PMID: 35675097.

- Lucar J, Roberts A, Saardi KM, Yee R, Siegel MO, Palmore TN. Monkeypox virus-associated severe proctitis treated with oral tecovirimat: a report of two cases. Ann Intern Med. 2022;175:1626–7, http://dx.doi.org/10.7326/L22-0300. PMID: 35981225.
- 51. Mitjà O, Ogoina D, Titanji BK, Galvan C, Muyembe JJ, Marks M, et al. Monkeypox. Lancet. 2023;401:60–74, http://dx.doi.org/10.1016/S0140-6736(22)02075-X. Fe de erratas: Lancet. 2022 Dec 3;400(10367):1926. PMID: 36403582; PMCID: PMC9671644.
- 52. Sobral-Costas TG, Escudero-Tornero R, Servera-Negre G, Bernardino JI, Gutiérrez Arroyo A, Díaz-Menéndez M, et al. Human monkeypox outbreak: epidemiological data and therapeutic potential of topical cidofovir in a prospective cohort study. J Am Acad Dermatol. 2022;88:1074–82, http://dx.doi.org/10.1016/j.jaad.2022.10.043.
- Fine PEM, Jezek Z, Grab B, Dixon H. The transmission potential of Monkeypox Virus in human populations. Int J Epidemiol. 1988;17:643-50.
- 54. Van Dijck C, Hens N, Kenyon C, Tsoumanis A. The roles of unrecognized monkeypox cases contact isolation and vaccination in determining epidemic size in Belgium: a modeling study. Clin Infect Dis. 2022;76:e1421-3, http://dx.doi.org/10.1093/cid/ciac723.
- 55. Spicknall IH, Pollock ED, Clay PA, Oster AM, Charniga K, Masters N, et al. Modeling the impact of sexual networks in the transmission of monkeypox virus among gay bisexual, and other men who have sex with men—United States, 2022. MMWR Morb Mortal Wkly Rep. 2022;71:1131–5.

- 56. Suárez Rodríguez B, Guzmán Herrador BR, Díaz Franco A, Sánchez-Seco Fariñas MP, Del Amo Valero J, Aginagalde Llorente AH, et al. Epidemiologic features and control measures during monkeypox outbreak, Spain, June 2022. Emerg Infect Dis. 2022;28:1847–51.
- 57. EMA's Emergency Task Force advises on intradermal use of Imvanex/Jynneos against monkeypox. Available from: https://www.ema.europa.eu/en/news/emas-emergency-task -force-advises-intradermal-use-imvanex-jynneos-againstmonkeypox [accessed 31.10.22].
- 58. Factsheet for health professionals on monkeypox (mpox). Available from: https://www.ecdc.europa. eu/en/all-topics-z/monkeypox/factsheet-health-professionals.
- 59. O'Farrell N, Hoosen A, Kingston M. 2018 UK national guideline for the management of donovanosis. Int J STD AIDS. 2018;29:946-8, http://dx.doi.org/ 10.1177/0956462418770319. PMID: 29743002.
- 60. O'Farrell N, Moi H. 2016 European guideline on donovanosis. Int J STD AIDS. 2016;27:605-7, http://dx.doi.org/10.1177/0956462416633626. PMID: 26882914.
- **61.** O'Farrell N, Windsor I, Becker P. Risk factors for HIV-1 in heterosexual attenders at a sexually transmitted diseases clinic in Durban. S Afr Med J. 1991;80:17–2012.
- **62.** Sethi S, Sarkar R, Garg V, Agarwal S. Squamous cell carcinoma complicating donovanosis not a thing of the past. Int J STD AIDS. 2014;25:894–7.